

Ref No: Issued date: SL92209252425301 March 18,2022

## **Certificate of Conformance**

Manufacturer:

CORTINA N.V.

Style Name:	CADOR S1P LOW TLS/CADOR S1P MID TLS/CADOR S1P MID/CADOR S1P SANDAL	
Style or PO Number:	SI110017A/SI110018A/SI1130A/SI1129A	
Buyer/Brand:	SAFETY JOGGER	

It is confirmed that the submitted said product meets the performance requirements of ASTM Specification F2413-18 as tested in accordance with ASTM Test Methods F2412-18a. The safety hazard(s) tested are listed below:

Safety Hazard(s)	Report Number	Issued Date	Test Result
Impact Resistant (I)	SL92209252425301FW	March 17,2022	Pass
Compression Resistant (C)	SL92209252425301FW	March 17,2022	Pass
Static Dissipative Performance (SD 10)	SL92209252425301FW	March 17,2022	Pass
Puncture Resistance Plate* (PR) - Puncture Resistance	SL92119300883801FW	September 06, 2021	Pass
Puncture Resistance Plate* (PR) - Flexing	SL92119300883801FW	September 06, 2021	Pass
Puncture Resistance Plate* (PR) - Corrosion	SL92119300883401FW	September 06, 2021	Pass

It is confirmed that the submitted said product meets the performance requirements of ASTM Specification ASTM F3445-21 as tested in accordance with ASTM Test Methods ASTM F2913-19. The safety hazard(s) tested are listed below:

Safety Hazard(s)	Report Number	Issued Date	Test Result
Slip Resistance	SL92209252425301FW	March 17,2022	Pass

This Certificate of Conformance must be used together with the associated test report(s) listed above.

Asan\_Huang Technical Manager Softline laboratory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.appx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions.appx and, for electronic format documents and units of the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not excerate parties to a supearance of this document is unlawfuls and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing inspection reports a certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN\_Doccheck@sgs.com
Pis/SubjectSost f (86-20) 82075169 www.sggroup.com.en
Pis/SubjectSost f (86-20) 82075169 www.sggroup.com.en
Pis/Chienserset and the site of the site